SDJBPCO001 - Junction Box with PCB and Cable SDJBPC001 Page 1

CONTENTS 4. Hang the Safety Wire 2 of the Outdoor Housing up in the Camera.
1. JUNCTION BOX 1EA 5. CABLE 2EA ) ; )
You can make wires simple by cable ties. (FIG.4)
2. SET ANCHOR BOLT (W5/16) 4EA 6. WRENCH (6mm) 1EA ; ;
3 M8x25 SCREW 4EA 7 HARNESS 2EA 5. Insert mount holder and twist the camera counterclockwise.
4' WAXSHER JEA 8' MANUAL 1EA Place the Camera Mount Holder on the Bracket Mount Hole.
. . To insert them easily, keep 10° interval of Lock Holder1 and Lock Holder2. (FIG.4)

6. Screw up Lock Holders with screws. (FIG.5)

7. Screw up the bubble tightly to prevent water leakage. (FIG.6)
Common Parts 8. Connect the power of Adaptor and assemble the Plate.(FIG.7)
1. Put the Cable into the Wall Mount Bracket as FIG.1. (FIG.1) T T
2. Fit the Outdoor Bracket into the groove of the Wall Mount Bracket. (FIG.2)
3. Hang the Safety Wire 1 of the Outdoor Bracket up in the Wall Mount Bracket and tighten them up with —1— Plate

Screw M4 X 10. (FIG.3)
Screw M4 x 10 _ V S 5 Y éﬁ?
: 4
Adaptor Adaptor
|| feo j

CABLE

FIG.7

Safety wire 1
A. Install on a wall

FIG.1 FIG.2 FIG.3 . )

a-1. If you want to install the speed dome on the concrete wall, you need to make 13mm diameter 4 holes
by drill like FIG. 8 ( Depth 37mm) (FIG.8)

a-2. Install SET ANCHOR BOLT on the holes.

a-3. Fix SET ANCHOR BOLT SET of the bracket by nut. (FIG.9)

a—4. Fit the Wall Mount Bracket Assy into the Junction Box as FIG.8 and fix them with Screw M5 X 100 and
close it up with the Cap Bolt. (FIG.10)

a-5. Put the Junction Box and the Wall Mount Bracket together with Screw M8x25. (FIG.11)

<Wall mount assy>
187.0

) g I —18
LOCK HOLDER.1
Safety wire 2 s %
Wall mount assy
&[ - ——14

LOCK HOLDER.2 — 7 -
4-213 / Cap bolt

1] M3 SCREW —
© MOUNT HOLDER
|

Washer
| Screw M8x25

— Screw M5 x 100

257.0

FIG.8
G4 &>F|G.5 66 FIG.9 FIG.10 FIG.11



SDJBPCO001 - Junction Box with PCB and Cable

SDJBPCO001 Page 2

B. Install on a pole mount

b-1. Fix the wanted bracket on the pole mount bracket with 4 ea of M10 BOLT before you install
the pole mount bracket. (FIG.12)

b-2. Tie the bracket with SUS BAND tightly. (FIG.13)

b-3. Fit the Wall Mount Bracket Assy into the Junction Box as FIG.8 and fix them with Screw M5 X 100 and
close it up with the Cap Bolt. (FIG.14)

b-4. Put the Junction Box and the Wall Mount Bracket together with Screw M8x25. (FIG.15)

M10 BOL

"
=)

POLE MOUNT BRACKET SUS BAND

FIG.12 FIG.13

<pole mount assy>
Washer

Screw M5 x 100—|

FIG.14

C.Install on a corner mount

1. First mark the positions of holes placing the corner mount bracket.

2. Make ®13mm 4 holes by drill. ( Depth 37mm) (FIG.16)
-3. Install SET ANCHOR BOLT on the holes.(FIG.17)

4. Fix the wanted Junction box on the corner mount bracket with 4 ea of M10 BOLT before you install

the corner mount bracket. Screw the set anchor bolt of the bracket by nut on the wall. (FIG.18)
c—5. Fit the Wall Mount Bracket Assy into the Junction Box as FIG.19 and fix them with Screw M5 X 100 and

close it up with the Cap Bolt. (FIG.19)

c—6. Put the Junction Box and the Wall Mount Bracket together with Screw M8x25. (FIG.20)

M10.0 BOLT
mark the positioB ‘
of h(\)les -0 0o M10 SET ANCHOR BOLT
S o
e /
- [0X@)

CORNER MOUNT BRACKET

FIG.16 FIG.17 FIG.18
> <corner mount assy> L
_ Washer -

Screw M8x25 ‘

00 [OX@)

Screw M5 x WOO—|]




SDJBPCO001 - Junction Box with PCB and Cable SDJBPCO001

CAMERA REAR PART

CTTTTTTTTTT T : OUTDOOR HEATER

| 1.Network type !

5 I POWER

E ! VIDEO —

| L4 b-d GND |

: ©uneour 0 ! RS-485(network),

E 100 Base T MNCE/\N ~ E RX(anang)

: POWER 1 AC24V ADAPTOR

AN o BT

i RS-485 AC24V : ALARM

' E AUDIO(netowrk)

i | ETHERNET

; 2.Analog type ! CABLE OUT

i ALARM i ‘

! i AC220V

' ik eno ! —— o LAN B e ——

i i @ Soooooc: oTo oTo @@ @

' £ LOOP1 POWER VIDEO | ! Séiééég OO ==

: @ ouT : o =299 — OO OO -=_=-

| ™ L%QEVJ | |oooooooooooo| ACOLV  A&FAN

| ' cEZorzzzzzzez POWER —

! i VDEO ~ S37gRREEZZEa3 @ @@
o[ololololo[olololo]o]olololo]o Eu,_\mﬂ innninmni
Ooooooooooooooa= AC220V
O]0]|O|0]O|0]O|0]O|0]|O|0]0|0]0|O
PUSRRETEEIETe R 80

] : AN

MONITOR [ |
I ETHERNET
CABLE IN
+

AC220/110V
AUX2 AUX1 ' '

oo

ooooono OO @
IR SENSOR or DOOR SENSOR HonHnn on

@'J%L— CONTROLLER or DVR
& ]|
[ GND

(2,3,4 Same way of 1)



	TB-307 1
	TB-307 2
	TB-307 3

